

Test Report No: D20181060 001

Date: 23<sup>rd</sup> October, 2018

Page 1 of 3

**APPLICANT** : Eco Green Palm Innovations  
**CONTACT PERSON** : Mr.Harikrishnan S.J.  
**ADDRESS** : Coimbatore CE4, saidan Enclave, SFNo 1004/2B, Arivoili Nagar, VLB Engineering College Road, Kovai 641042, India

**Sample Not Drawn By TUV Rheinland (India) Pvt. Ltd**

**Sample Description** : Areca leaf Plates  
**Buyer** : Self- Reference  
**Agent Name** : Not Provided  
**Fibre Content** : Not Provided  
**Sample ID** : 1803357689-1-1  
**Article No/ Style No.** : Square /Round  
**Po No** : Not Provided  
**Size** : Not Provided  
**End Use** : Not Provided  
**Destination** : Not Provided  
**Sample Receiving Date** : 5<sup>th</sup> October, 2018  
**Testing Period** : 5<sup>th</sup> October, 2018 to 22<sup>nd</sup> October, 2018  
**Delivery Condition** : Sample received in good condition  
**Submitted wash care** : /

**For and on behalf of**  
**TÜV Rheinland (India) Pvt.Ltd**



Narayan Chandra Manna  
Lab Manager (Hardlines)

*Test result is drawn according to the kind and extent of tests performed.*

*Without permission of the test centre this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. This test report represents the test parameters as requested by the customer based on submitted samples only.*

**Conclusion:**

Test Property	Pass	Fail	Remarks
Aspergillus Niger count			Refer Results
Microwave test	X		Refer Results

**Remark:** Above tests have been subcontract to TUVR Chemical Section and TUV Partner Lab .

**Test results:**

Test Name	Requirement	Result
<b>Microwave Exposure (T R G C -HL-TM-01013)</b>	There is no sparking or arcing occurred crazing color change, melting, deformation, or charring after the test	Pass  (No color change, melt after test)
<b>Aspergillus Niger count ISO 18593, 1<sup>ST</sup> Edition , 2004-06-01(IS:5403)</b>	Cfu/25 cm2	14

**Sample Photo****-End of Test Report-**